INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

CERTIFICATE

Of Conformity
Certificate No: 25201304422
Applicant: GUANGDONG KITO CERAMICS CO,, LTD.
Address of Applicant: NO B1, INTERATIONAL TRADING CENTER, JIHUA WESTERN ROAD, FOSHAN,
GUANGDONG CHINA
Product: GLAZED TILES

K0803106YAP, K0803107YAP, K0803108YAP, KOB0980LA, KOB0982LA/P, KOBO9B3LA/P,
K080612TAP, K080613TAP, URBAN MOKA80, URBAN BLACK80, URBAN GREY80,

TR cmEen, URBAN COCO80, URBAN PERLAS0, DG800050, DG800051, DG800052, DGB00053,
DG800054, DG800055, DG800056, KGQD08O767, KGQD080768, KGQD080769

Technical data: Dry-pressed ceramic tiles for floorings and wall finishes, internal and
external, with water absorption E<0.5%, Group B I a, 80cm X 80cm,
Glazed

The submitted samples of the above product have been tested for CE marking according to the following
European Regulation:

(EU)N0.305/2011- the Construction Products Regulation
Standard used for showing compliance with the essential requirements in the specified directive:
Standard Test report Issued by Date
EN 14411:2012 25201304422 IQCTC of FSCIQ Oct. 14, 2013

The referred test report shows that the product complies with standard recognized as giving presumption of
compliance with the essential requirements in the specified EU Directive.

After preparation of the necessary technical documentation as well as the conformity declaration the CE marking
as shown below can be affixed on the product. Other relevant Directives have to be observed.

This certificate is NOT valid for: 1) uses in suspended ceilings; ii) uses subject to requirements against
accidental fall of objects on to transit areas; i1i) uses subject to dangerous substances requlations; iv) uses in
vehicular circulation areas.

This document is the property of Inspection and quarantine comprehensive technology centre of Foshan Entry-exit
Inspection & Quarantine Bureau, and it is not transferable. Only the applicant may reproduce this certificate.

A
YUAN FANGLI V' |
Director

Issue Date: Oct. 14, 2013
Expiration Date: Oct. 13, 2014

Note: This certificate is part of the full report and should be read in conjunction with it.

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
2/F, Building 18, Lanshi International Metal Exchange Center, Kuigiyi Road, Chancheng District, Foshan, Guangdong, China (528000)
TEL: 86-757-83960558 FAX: 86-757-83827971
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REPORT NO. : 25201304422
B 2 R MRS
NAME OF SAMPLE: GLAZED TILES
3 W VA I ReERBHEEERAT
APPLICANT: GUANGDONG KITO CERAMICS CO., LTD.
¥ H H:
DATE OF TEST:

11/09/2013 — 27/09/2013 (dd/mm/yy)

EXxEBA T AHERINE ALR =

STATE KEY TESTING LABORATORY OF BUILDING CERAMICS AND SANITARY WARE
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE
OF FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RIAIR &

TEST REPORT

WMERT: 25201304422 el ¥E2 W

Report No: Page 2 of 6
FE R AR MRS 2R

Name of sample GLAZED TILES Nominal size (N) i

R L THERNY

Nature of the surface Glazed (GL) Work size A S00mmd L. Som

#5 B ZHRE
Bla Floorings and wall finishes,
Group Intended use s .
Interior and exterior
R iRIT R 5%
Mark of samples DGR Quantity of samples S Boxes
T 2R B L Th 4T B R e By
. e BI Fide BN AR
VA IR R A L E A NO B1, INTERATIONAL
Applicant GUANCHONG KITO Address of applicant TRADING CENTER, JIHUA
GUANGDONG CHINA
LA Eﬁ,ﬁ. 86-757-82533613 %E{’Eﬁﬁ[fb‘ﬁ 86-757-82533866
Telephone of applicant Fax of applicant
Source of Samples Samples selected by applicant Received on

1. EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity

ﬁgﬁ HeiE and marking Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group
B Ia (E;<0.5%)
Test Standard 2. ASTM C 1028-07el Standard Test Method for Determining the Static Coefficient of Friction of Ceramic
Tile and Other Like Surface by the Horizontal Dynamometer Pull-Meter Method
1. FERSRK, KT E KRR RS EN 14411:2012 FREH IR G HIHUE.
R 2:% The results conform to the requirement of Annex G of standard EN 14411:2012 with respect to the test

Conclusion of Test

items.

2. BERERABIIRKS R LRES 6 T
The test results of &atic coefficient of friction see Page 6.

Hiuhik: R4 B L TiTAR R DX R — B
< A (Hbr) RSO+ /B

Address : 2/F, Building 18, Lanshi
International Metal Exchange Center,

I BRI B R T 2 Kuiqiyi Road, Chancheng District,
S ﬁgﬁ%‘%ﬁﬁ : Address of Test F0§han, Guangdong, China (528000)
b ot dbsomt Unit HIE (Tel): 86-757-83960558
86-757-83827991
FEE (Fax): 86-757-83827971
HE%E (E-mail): fsiqtc@163.com
Pk Curl): http://www.fsigte.com/
1. &ﬁ]E.RB?%ﬂETﬁ&F@J:ﬁﬁ%. RERAE R AR 5T e R T IR A R AR BT AR R ISR X 555
All inspections are carried out conscientiously to the best of our knowledge and ability.
7Y This report does not in any respect absolve the other related parties from his contractual and legal obligations.
Ntk 2. REALW S RHIFA, FEHSEHERE;

This report shall not be reproduced, except in full, without the prior written approval from the issuing laboratory.
3. AREMRAERIRNLER
The results in this report apply to the samples only.

R HATA
- Tested by

b

B

Z e \i§
Inspected bij pproved by
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Rl &

TEST REPORT
MERS: 25201304422 Fo6W B3N
Report No: Page 3 of 6
ZAE AL
Remark of applicant

FERRIEHR:  BhERE
Product family: GLAZED TILES

RERHE: AR

Nature of the surface: Glazed (GL)
=R A] Group: Bla

% X R~ Nominal size (N): 80cm*80cm

ERFIFTAEH=MHELS Items in the family:

K0803106YAP, KO0803107YAP, KO0803108YAP, KO080980LA, KO080982LA/P, KO080983LA/P, KO080612TAP,
K080613TAP, URBAN MOKAS80, URBAN BLACK80, URBAN GREY80, URBAN COCO80, URBAN PERLAS0,
DG800050, DG800051, DG800052, DG800053, DG800054, DG800055, DG800056, KGQD080767, KGQD080768,
KGQD080769

ERFIFTEET= RS HBRAKE, Pk SRR, RE KRB RRERER B8, KUETIME
Ve

All items in the family are same in water absorption, dimensions and thickness, material, method of manufacture
and natural of surface except for the design of appearance.

R
Photo of Samples

FSIQTC-




B L1 S NS R B AS B SRR R B £ A B AR Ly

INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

R &
TEST REPORT
WEGS
Report No:

25201304422 FreW FH4a4W

Page 4 of 6

EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B I a (E,<0.5%)

%3 313 BTy ¥ Bk R R Hlse
Clause Properties Test Method Requirements Results Verdicts
A | RTREERE
Dimensions and surface quality
S Zilk ;3
Length and Width ) +0.6% +0.01%~+0.03% P
B L% 1073 R AR TAE R~
Al : ENISO
1| avEhiE 10545-2
The permissible deviation of the average
size for each tile (4 sides) from the work +2.0mm +0.Imm ~+0.2mm P
size
8; 3
A2 Thickness
ISP v P . 5
The thickness shall be specified Declared thickness ’
B Pefike JFL B 19 P S (AR XS+ TAE R~F 5 i e .
O B e (4 Ly, . (i
The permissible deviation, of the average 10545-2
thickness of each tile from the work size +0.5mm 0 ~+0.1mm P
thickness
| WEfERE
Physical properties
KR F,<0.5% 0.08% P
JR A EN ISO
B.1 ]
Water absorption 10545-3 HAMEARKT 0.6% . )
Percent mass fraction Individual maximum 0.6% hog 0% ;
TSR /N EN ISO g
B2, ™| Breaking stréneiRimN 10545-4 =400 3085 B
Modulus of rupture, in N/mm? EN ISO Minimum 35 N/A =
B.3 | ANE T W RS> 3000N P8 ¥ ik
. : . X 10545-4 BAME =32
Not applicable to tiles with breaking oME= N/A oy
strength > 3000N Individual minimum 32
i 5 T 5 51 2% -
Abrasion resistance EN ISO Report abrasion class Class2
B.d | TR 4 b 4 5 pl
Resistance to surface abrasion of glazed R e R 600
tiles intended for use on floors Report cycles passed -
£ IMARE, YEZ
pe | DU EN ISO JEE 3o e I ﬁ””"é?g @tﬂfr% .
) Thermal shock resistance 10545-9 Pass TR
Fully resistance
Yoy s ST S, 7;.‘[—‘21\ =A% 434
o | DR #E ENISO ooy | TSR ERA
i Crazing resistance: glazed tiles 10545-11 Pass Sh
Fully resistance
] {1 s, N
e | DU ENISO SEBILTIA B
IRt Frost resistance 10545-12 Pass £

Fully resistance

FSIQTC-
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

RrAR &

TEST REPORT
WMEHS: 25201304422 FemW FS5H|
Report No: Page S of 6
EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B [ a (E,<0.5%)
%3 PERE L RS R BMRER Hise
Clause Properties Test Method Requirements Results Verdicts
a ges: 6.0° —
1<% 3 Ko7, Qt
B.9 Wgﬁﬁ“ DIN 51130 - WERRAR
Slipperiness Declared value 355 Classification:
R9 T
g Al 2%
itk Alg 2%
B4 B kP To TR Al or Al 2 Used for walls: p
’ Reaction to fire CWT Class Al or Al Class Al
Used for floorings:
Class Alyg
c | R
Chemical properties
cp | VR
’ Resistance to staining
a) BRI R A A EN ISO AMETF 3 % 5% p
a) Green staining agent in light oil 10545-14 Minimum Class 3 Class 5
Nl PAR NG/ EN ISO AMEF 3 5% p
b) Red staining agent in light oil 10545-14 Minimum Class 3 Class 5
¢) 13g/L R ¥ EN ISO MET 3 & 5% P
¢) lodine, 13g/L solution in alcohol 10545-14 Minimum Class 3 Class 5
d)fHCRE EN ISO METF 3 X 5% p
d) Olive oil 10545-14 Minimum Class 3 Class 5
ca T 5 R o e X
’ Resistance to chemicals
Tiid % B AX 25 R i it #6258
Resistance to household chemicals and swimming pool salts
B f W T
a) FIE R« iﬂ{cﬂcfr‘ﬂﬁz, 100g/L e FIEE B %
a) Household chemicals: Ammonium 10545-13 Mini lass B GA(®V) P
chloride, 100g/L A i
TRtk BRI . Ve T TR Ak ey .
b) Swimming pool salts: Sodium 10545-13 Mini lass B GA(V) P
hypochlorite solution, 20mg/L SRR
T ARG B PR R ik
Resistance to low concentrations of acids and alkalis
a) 3% IR (v/v) EN ISO RER LR GLB(V) .
a) Hydrochloric acid solution, 3% (v/v) 10545-13 Declared value
b) FRFIRHI, 100g/L EN ISO R At I g R GLAY)
b) Citric acid solution, 100g/L 10545-13 Declared value
o) SAMBRM, 30g/L EN ISO A I 25 5 GLA(V)
¢) Potassium hydroxide, 30g/L 10545-13 Declared value

FSIQTC-
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INSPECTION AND QUARANTINE COMPREHENSIVE TECHNOLOGY CENTRE OF
FOSHAN ENTRY-EXIT INSPECTION & QUARANTINE BUREAU

Rl &

TEST REPORT

REHS: 25201304422

Report No:

3t 6

" He W
Page 6 of 6

EN 14411:2012 Ceramic tiles — Definitions, classification, characteristics, evaluation of conformity and marking
Annex G Requirements for dry-pressed ceramic tiles with low water absorption of Group B I a (Ey<0.5%)

%K 2313 LYk R LR S Hze
Clause Properties Test Method Requirements Results Verdicts
Cp | WA
’ Resistance to high concentrations of acids and alkalis
a) 18% RV (V/v) ENISO R S GHB(V) 8z
a) Hydrochloric acid solution, 18% (v/v) 10545-13 Declared value
b) 5 %ILIRHI(V/Y) EN ISO W 4R GHA(Y) =
b) Lactic acid, 5 % (v/v) 10545-13 Declared value
c) FHALTM, 100g/L EN ISO A f g 45 R GHA(Y) A
c) Potassium hydroxide, 100g/L 10545-13 Declared value

JHEEE W] Possible test case verdicts

1. P(ass) : &#% Test item does meet the requirement.

2. F(ail) : Na# Test item does not meet the requirement.

3. —: KRUATHIE Verdict was not carried out.

4. N/A : A& Test case does not apply to the test item.

ASTM C 1028-07¢1 Standard Test Method for Determining the Static Coefficient of Friction of Ceramic Tile and Other

Like Surface by the Horizontal Dynamometer Pull-Meter Method

PR LWk LTS
Properties Method Results
s : % Dry: 0.83
RN Ty
Static coefficient of fricti e L
ik NS 4 YRi% Wet: 0.56
wkd dekek

45 45K End of Test Report
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